A KOLPINPOWERSPORTS iIIIANIl

45 SPREADER

S MANUAL

OWNER
MODEL NUMBER:

400

CUSTOMER MUST RECEIVE A COPY OF THIS
OWNERS MANUAL AT TIME OF SALE

1| Page
Revision 00






Dmesgro

™~

GLE COUNTRY

G B

&b bbb D

3| Page
Revision 00

~

A\ WARNING /A

STAY CLEAR WHILE
MNER IS TURNING




ITEM NO. PART NUMBER DESCRIPTION QTY.
1A CYC6400 HOPPER 1
1B CYC6401 HOPPER LID 2
1C 70460 CONCEALED RUBBER LATCH 2

2 CYCH373 HOPPER SUPPORT ASSEMBLY 1
3 CYC63396 MOTOR 1
4 CYC6376 HOPPER ATTACHMENT TUBE 2
5 CYC6383 HOPPER SHIELD 1
6 CYC6384 GATE RAIL 2
7 CYC6397 RHEOSTAT 1
3 CYC6399 WIRE HARNESS 1
9 CYC6377 U-BOLT ATTACHMENT KIT 4
10 CYC6385 ADJUSTABLE SHIELD 2
11 CYCH389 SLIDE GATE 1
12 CYC6398 SPINNER 1
13 CYC6386 GATE PIVOT 1
14 CYC6387 PIVOT BRACKET 1
15 CYC6388 CONNECTOR ROD 1
16 CYC6391 DRIVE SHAFT 1
17 CYC6390 COUPLER 1
18 CYC6379 HANDLE TUBE 1
19 CYC6382 HANDLE 1
20 CYC6381 HANDLE BRACKET 1
21 CYC6380 MOTOR SUPPORT PLATE 1
22 . 5/16"-18 X 2 1/2" HEXHEAD BOLT 2
23 X 5/16"-18 X 1 5/8" HEX HEAD BOLT 2
24 a 5(16"-18 X 1 1/4" HEX HEAD BOLT 1
25 * 1/4"-20 X 1 3/4" HEX HEAD BOLT 6
26 = 1/4"-20 X 1" HEX HEAD BOLT 2
27 * 1/4"-20 X 3/4" HEXHEAD BOLT 3
28 A 8-32 X 1" PHILLIPS PAN HEAD SCREW 9
29 A 8-32 X 1/2" PHILLIPS PAN HEAD SCREW 2
30 (INCLUDED WITH MOTOR) 10-32 X 1/2" PHILLIPS PAN HEAD SCEW 3
31 X 5/16" FLAT WASHER 10
32 % 1/4" FLAT WASHER 17
33 (INCLUDED WITH MOTOR) 10-32 FLAT WASHER 3
34 A 8-32 FLAT WASHER 11
35 , 1/4" LOCK WASHER 2
36 = 5/16" NYLOCK NUT 6
37 . 1/4" NYLOCK NUT 9
38 * 8-32 NYLOCK NUT 11
39 = 1/4™ WING NUT 2
40 % 3/32" X 1" COTTERPIN 8
41 - NYLON BUSHING 1
42 . UHMW BUSHING 1
43 CYC6392 SETTINGS STICKER 1
44 CYC6394 CC DOME LABEL 1
45 CYC6393 WARNING LABEL 1
46 X 6-32 X 1 1/2" PHILLIPS PAN HEAD SCREW 1
47 S 6-32 X 2" PHILLIPS PAN HEAD SCREW 1
48 » 6-32 NYLOCK NUT 2
* | CYC6395 HARDWARE PACKAGE 1
4| Page

Revision 00




ASSEMBLY INSTRUCTIONS

1. Assemble HOPPER SHIELD (item 5), GATE RAIL (item
6) and SLIDE GATE (item 11) to HOPPER using & ¢
PHILLIPS PAN HEAD SCREWS (item 283BFLAT
WASHERS (item 34) and-82 NYLOCK NUTS (item 38).
Tighten all hardware.

SEE FIGURE 1.
Note: Make sure slide gate moves freely within gate
rails.

. -
FIGURE 1

2. Assemble PIVOT BRACKET (item 14) to HOPPER usin
80¢ @pd O0(),,)03 0!. (%%
FLAT WASHERS (item 34) and-82 NYLOCK NUTS
(item 38). Tighten all hardware. SEE FIGURE 2

3. Assemble GATE PIVOT (item 13) to PIVOT BRACKET
(item 14) using1/406 386 ( %8 ( %! $ "/ ,
06 7! 3( %2 | EMBI . ®c q #AT A 5 4
37). Tighten hardware and then back offl/4 turn. Pivot
should move freely,but should not be sloppy.

SEE FIGURE 3.
Note: Tab portion of gate pivot (item 13) should sleeve
through hopper shield (item 5) and slide gate (item 11.)

FIGURB @2}

5|Page
Revision 00



4. Assemble HOPPER SUPPORT ASSEMBLY (item 2) o &
HOPPER (item 1) using/46 1@/46 ( %8 ( %! $

BOLT (iten 25),1/46 7! 3 ( %2 | E1MI
NYLOCK NUT (item 37)Tighten hardware.SEE
FIGURE 4

. Assemble HANDLE (item 19) to HANDLE BRACKET
(item20) OOET C uvW4dod %8B o %' $ |
j EOAT ¢tqQqh .9,/7. "53()."

71 3( %23 j EOAI o ®OQK MUTS\(itemT
36). Tighten hardwareand then back offl/4 turn.

r\ m A" Q9 ,
FIGURE

Handle should be able to move, but should not be

sloppy. Handle should stay in setting groove when in
use. This bolt should be adjusted when necessary, if
the handle moves unintentionally whie in use

tighten nuts. SEE FIGURE 5.

Note: Nylon bushing should serve as a wear surface
between handle and handle bracket.

. Assemble RHEOSTAT (item 7) to HANDLE BRACKE]
(tem20)using80¢ @pod O0(),, ) 03
SCREWS (item@) and 832 NYLOCK NUTS (item
38). Tighten all hardware.SEE FIGURE 5.

. Place SETTINGS STICKER (item 43) onto HANDLE

BRACKET (item 20). Make sure settings line up with
notches in bracket.SEE FIGURE 5.

. Assemble HANDLE TUBE (item 18) to HANDLE
"21 #+%4 | EOAT ¢ nQq HERHHAD
BOLTS (tem28lh uvTpeo6 7! 3( %23
vTpoeod .9,/ #+ .543 j EOAI
SEE FIGURE 6.

. Assemble HANDLE TUBE (item 18) tdOPPER
SUPPORT ASSEMBLYE OAT ¢ q Ox1Bb C
HEX HEAD BOLTS (item28lh v Tp@o6 7! 3
3)anA v ¥Tpoeo6 .9,/ #+ .543 j
hardware. SEE FIGURE 6.

FIGURIB

DA 8

6| Page
Revision 00



10.**Hopper removed to aid visibility** Assemble
CONNECTOR ROD (item 1fs) HANDLE (item 19)
ATA "14% 0)6/ 4% § EOAI poQ
COTTER PINS (item 405EE FIGURE 7.
Note: There shoud be one pin on each side on the
metal, securing it from falling off. Bend pins with a
Pbi EAOO O OEAU Ai1860 £EAII

FIGURE

11.Assemble COUPLER (item 17) to MOTOR  (item 3)
OOET C oTog @ po6 #SBEEFIBIRED) |
8.

Notes: Secure cotter pins by knding both ears out

12.Assemble MOTOR (item 3) to MOTOR SUPPORT
PLATE (item 21) using 1632x1/26 0( ), , ) 03
HEAD SCREWS (item 30), 182 FLAT WASHERS
(item 33). Tighten hardware.SEE FIGURE 8.

a0 ~

‘\,»j

FIGURB

13.Assemble MOTOR SUPPORT PLATE (item 21) with

MOTOR (item 3 attached to HOPPER (item 1) using
1/46 386 ( %8 (%! $ " /144 | EOAI
WASHER (tem 32)and/46 . 9, / #+ . 54 j
37). Tighten hardware. SEE FIGURE 9.

Note: You will need to angle the plate through the
hopper opening to make it fit inside.

Importan t: The larger tab on the support plate faces

the rear of the spreaderSEE FIGURE 9.

FIGURE xi

7| Page
Revision 00



14. Assemble UHMW BUSHING (item 42) into HOPPER

(item 1). This should sleeve into hole on the bottom
of the hopper. Bushing flange should be on the
inside of the hopper.SEE FIGURE 10.

Note: You may need tdrim the hopperhole edge
with a knife to help start the bushing if bushing
become loose apply adhesive to hold it in.

15. Sleeve DRIVE SHAFT (item 16) in®PINNER (item
12)AT A OAAOOA xEOE ao7Toa¢
40).Note: Spnner goes on the end with two holes
closet together. You may need to tap the shaft into
the spinner using a hammerSEE FIGURE 10.

%)

Note: You may need to tap the shaft into the spinner

lightly with a hammer.

16. Sleeve DRIVE SHAFT (item 16) through UHMW
BUSHING (item 42) and into COUPLER (item 17)

AT A OAAOOA xEOE N{itamg40)d p o

SEE FIGURE 10.

17.Attach (2) ADJUSTABLE SHIELDS (item 10) to
HOPPER SHIELD (item 5) usirig4 6 p@ ( %8
BOLTS (item B), 1/4 6LOCKWASHEFRS (item 35)
and 1/4 BWINGNUTS (item 39). Tighten hardware.
SEE FIGURE 11.

8| Page
Revision 00

FIGURELO

FIGURE1

#1 44 %2




18. Attach (2) HOPPER ATTACHMENT TUBES (item 4)
to ATV rack using (4) UBOLT ATTACHMENT KITS
(item 9). Sleeve HOPPER SUPPORT ASSEMBLY (item
2) over vertical tubes. Tighten turn knobsSEE
FIGURE 12.

19. Apply CYCLE COUNTRY DOMED LABEL (item 44) and
WARNING LABEL (item 45) aio rear of HOPPER (item
1) as shown inFIGURE 13.

Wire Harness Connection (SEE FIGURE 14)

20.Connect eyelets of wire harness to battery terminals, red
wire with inline fuse to (+) positive and black wore to €)
negative.

21.Connect kwik connector on wire harnas to kwik

connector on RHEOSTAT (item 7).

22.Sleeve motor wires through hole in HOPPER (item 1).

23.Connect bullet connectors on rheostat to motor leads.
Red to green and black to yellow.

System Test

24.Turn dial on RHEOSTAT (item 7), verify that motor spins
freely.

Agitation System

B
25.Youcanusethe®w ¢ @ p pFfco AT A ¢o . OAMA xEOE
nylock nuts secured through the main shaft. Another option i l \/ﬂ\
is to use a piece of wire secured safely to the shaft. FIGURES3 : <45/
Note: Review operation section on page 10 prior to using an
agitator.
KWIK CONNECTOF
==
. /7/;/'////-/‘/ (=] MOTOR
@) N
':1‘}@ /f:_// s UJ]
RED /’,// T_Jj—t
/ W BULLET CONNECTOI
4 O f
= /4 RHEOSTAT
| 6&——==
BLACK i
" FIGURE4

9| Page
Revision 00



OPERATING INSTRUCTIONS

Read Before Operating
Warning: ) ) . ) . A . S o .
p8 2AAA OPOAAAAO T x1T A0O60O 1 AT OA1T AT A 146 1T PAC

2. Stop the engine, lock the brakes, and remove the ignition key before dismounting from your AT\
3. When spreading seed or fertilizer, it is recommended that you use safety goggles.

4. The spreader is not designed for road speeds above 10 mph.

5. Reduce speed on hillsides or curves to avoid the danger of tipping.

Operation :

Your ATV broadcast preader can be used to broadcast most seed (except
those planted in rows) as well as all granular fertilizers. In winter, you can control ice
and snow by spreading granular ice control materials.

This spreader is capable of using an agitator in the hoppeyou can do so by
adding a bolt/nut or wire to the shaft. Sleeve agitator through holes provided; be sure
to firmly tighten an agitator to prevent it from coming loose and falling offNote:

Using an agitation pin can cause the motor th&ow or stop, ifthis occursshut motor
off and unplug kwik connector. Break up any clumps in hopper using a dowel or
bar.

Some bearded seeds (such as fescue amdme grasg can bridge over the seed
gate opening and cause erratic seed flow which will result in skips andisses in the
spread pattern. The above problem can be helped by mixing the seed with dry sand
(50/50 mix) then adjust the seed gate accordingly to compensate. It will spread
granular calcium chloride, if dry and free flowing.

General Guidelines
1. Fillthe hopper near the spreading location. Transporting a full hopper
(especially with fertilizer) over long distances may cause material packing,
resulting in poor or erratic discharge.

2. For best results, use fertilizer pellets, to reduce clumping and gt

3. Be sure to sift or break up lumps commonly found in some types of granular
fertilizer before filling hopper.

4. Do not use on windy days, especially when spreading fine grass seed.

5. Use of herbicides (especially broadleaf weed killers) SOT RECOMMENDED
as there is a possibility of wind drift or overthrow of material.

10| Page
Revision 00



6. For best results, cover area twice at 1/2 of the recommended material usage
rate. On the second pass, run halfway between the first spreading width or in a
criss-cross pdtern. This method allows the most complete and even coverage
and also gives the operator a chance to adjust gate setting to compensate for
too thin or too heavy of a covering on the first pass.

7. When broadcasting fertilizer, always start the vehiclenimotion before opening
the feed gate. (Do not allow vehicle to sit stationary with feed gate open). If
fertilizer is accidentally deposited too heavily in a small area, soak thoroughly
with garden hose or sprinkler to prevent chemical burning.

8. The anount of seed or fertilizer broadcast depends on the size of the hopper
gate opening and the speed of the vehicl&/hen spreading use approximate
vehicle speed o#4 MPH. A vehicle traveling at 4 mph will go 100 feet in 17
seconds. Be sure the vehicle enging running fast enough for the generator to
properly charge the battery. On some vehicles it may be necessary to use a
lower gear to maintain an adequate engine speed for charging the battery.

10. With the gate closed, fill the hopper with the materiato be spread at the usage
site. DO NOTtransport fertilizer in the hopper over long distances as it may
clump, resulting in erratic discharge or a hopper jam.

12. The two-part deflector shield (item 10) may be moved apart or together to
narrow or broaden, respectively, the spreading pattern.

Maintenance

Your ATV spreader is relatively maintenance free. The high density polyethylene
hopper is impervious to acids, alkalis and salt, and will not rust or corrode. After each
use, remove the spreader from te ATV and clean thoroughly. When washing the
spreader, completely cover the motor, and switch to protect it from water or
corrosive solutions. If the motor or switch is not protected, damage may occur. Wipe
clean with a brush or rag and apply a light amourof oil to the motor with a rag. Do
not over oil. Store the spreader in a dry location.

11| Page
Revision 00



o iy
\‘_'—2-—___——"/

CYCLE COUNTRY

A KOLPIN POWERSPORTS BRAND

One Year Limited Warranty

For the period of one (1) year from the purchase date, Cycle Country (A Kolpin
Powersports Brand) will replace the original purchaser, free of charge, any part or parts
found upon examination by Cycle Country to be defective in material, workmanship or
both.

All transportation costs incurred submitting product to Cycle Country for warranty
consideration must be borne by the purchaser. If Cycle Country determines that the
product must be returned to the factory for credit, please call 800.841.2222 for a Return
Merchandise Authorization (RMA) number and shipping instructions.

This warranty does not apply to parts that have been damaged by accident, alteration,
abuse, improper maintenance, normal wear, or other causes beyond the manufacturer’s
control. In order to protect you and your ATV, certain parts of the plow system and/or
hardware are designed to fail when the equipment is over-stressed.

Peripheral products such as engines, electric motors, and actuators may carry an
original manufacturer’'s warranty. Please call Cycle Country for more information.

Cycle Country — A Kolpin Powersports Brand
205 N Depot St.
PO Box 107
Fox Lake, Wl 53933

Toll Free: 800.841.2222
Fax: 800.245.7569

Email: ccac@cyclecountry.com
Website: www.cyclecountry.com

12| Page
Revision 00



